FCC Part 15.247 DA 00-705_Test Report

FCC ID: 2AAIN-MNSTRMBLK

1.20 dB Bandwidth

Test Mode Test Channel EBW[MHZ] Limit{MHZz] Verdict
DH5 2402 0.9724 PASS
DH5 2441 1.020 PASS
DH5 2480 0.9693 PASS

2DH5 2402 1.289 PASS
2DH5 2441 1.285 PASS
2DH5 2480 1.288 PASS




FCC Part 15.247 DA 00-705_Test Report
FCC ID: 2AAIN-MNSTRMBLK

20 dB Bandwidth_DH5_2402

Agilent Spectrum Analyzer - Occupied BW

RF

S0 G

AC SENSE:PULEE] ALTGN AUTO 03:04:07 PMDec 19, 2017

[Center Freq 2.402000000 GHz

Frequency

Center Freq: 2.402000000 GHz Radio 5td: None

—»— Trig:FreeRun Avg[Hold: 11

#IFGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 2.402162 GHz

Ref Offset 8.01 dB
Ref 20.00 dBm

0.37548 dBm

CenterFreq

2.402000000 GH3

Center 2.402 GHz
Res BW 30 kHz

#VBW 100 kHz

Sweep 2.133 ms|

Span 2 MHz

T gilent Spectrum Ana.. [ B Hardware instalation

20 dB Bandwidth_DH5_2441

Agilent Spectrum Analyzer - Occupied BW

RF SO% A SEMSE:PULSE ALTGH AUTD

Occupied Bandwidth Total Power 10.1 dBm
890.57 kHz

Transmit Freq Error 5.412 kHz OBW Power 99.00 %

¥ dB Bandwidth 972.4 kHz x dB -20.00 dB

Links > Q‘ LA il il

032:48:41 PMDec 19, 2017

[Center Freq 2.441000000 GHz Center Freq: 2.441000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hold: 11
#IFGain:Low #Atten: 30 dB Radio Device: BTS
Mkr1 2.441168 GHz
Ref Offset8.01 dB
1Lo dBidiv Ref 20.00 dBm 0.66631 dBm
og T
100 ’1 CenterFreg
0.00 P =] 2.441000000 GH
100 A ““'-\,,\p
1 I
iz 4 =
400 "v"\.w ./“/ H\‘—\
500 ‘HV/
500
700
Center 2.441 GHz Span 2 MHz
Res BW 30 kHz #VBW 100 kHz Sweep 2.133ms CF Step
200.000 kHz
Occupied Bandwidth Total Power 10.5 dBm Auto Ma
888.38 kHz Freqofts
Transmit Freq Error 5.557 kHz OBW Power 99.00 % 0 H4
x dB Bandwidth 1.020 MHz x dB -20.00 dB

iy start T Agilent Spectrum Ana,.. | M Hardware instaliation

Links > &l)r"ff;\ I




v\ FCC Part 15.247 DA 00-705_Test Report
seend FCC ID: 2AAIN-MNSTRMBLK

20 dB Bandwidth_DH5_2480

Agilent Spectrum Analyzer - Occupied BW
RL RF SOQ  AC SENSE:PULSE ALIGN AUTO 03:09:42 PMDec 19, 2017

[Center Freq 2.480000000 GHz Center Freq: 2.460000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Held: 111
#IFGain:Low #Atten: 30 4B Radio Device: BTS
Mkr1 2.480164 GHz
Ref Offset8.01 dB
10cBia___Ref 20.00 dBm 0.96647 dBm
og T
100 ’1 Center Freg
0.0 s w— 2.480000000 GH
-10.0 .
| Ny
-20.0 ~
-30.0 lr\\ A ™M /\V f -
A W
Y
-50.0
-60.0
-70.0
Center 2.48 GHz Span 2 MHz
Res BW 30 kHz #/BW 100 kHz Sweep 2.133 ms CF Step
200.000 kH3
Occupied Bandwidth Total Power 10.6 dBm Auto Ma
901.06 kHz
Freq Offse
Transmit Freq Error -1.559 kHz OBW Power 99.00 % 0 Hz
X dB Bandwidth 969.3 kHz xdB -20.00 dB
iy Start 71 Agilent Spectrum &na. ., l'- Hart tion Links > Q‘)t"i Lh il | o PM

20 dB Bandwidth_2DH5_2402

Agilent Spectrum Analyzer - Occupied BW

RL RF S0g  AC SEMSEPULSE ALTGN AUTC 03:12:17 PMDec 19, 2017
[Center Freq 2.402000000 GHz Center Freq: 2.402000000 GHz Radio Std: None Frequency
—»— Trig:FreeRun Avg[Hold: 11
#IFGain:Low #Atten: 30 dB Radio Device: BTS

Mkl 2402164 GHZ
Ref 20,00 dBm 20.71273 dBm

CenterFreq
2.402000000 GH3
VSN ’_\r’\-\/\‘

Span 2 MHz
#VBW 100 kHz Sweep 2.133 ms

Occupied Bandwidth Total Power 9,32 dBm
1.1690 MHz

Transmit Freq Error 667 Hz OBW Power 99.00 %

x dB Bandwidth 1.289 MHz xdB -20.00 dB

Links > Q‘ LA i o]

) Agilent Spectrum Ana. .. | Hardware installation




FCC Part 15.247 DA 00-705_Test Report

FCC ID: 2AAIN-MNSTRMBLK

Agilent Spectrum Analyzer - Occupied BW

20 dB Bandwidth_2DH5_2441

14 Start

Agilent Spectrum Analyzer - Occupied BW
S0G  AC

T Agilent Spectrum Ana... | Hardware i

RL RF S0G  AC SENSE:PULSE ALIGN AUTO 03:14:33 PMDec 19, 2017
[Center Freq 2.441000000 GHz Center Freq: 2.441000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Held: 111
#IFGain:Low #Atten: 30 4B Radio Device: BTS
Mkr1 2.441166 GHz
Ref Offset8.01 dB
10 dBidiv  Ref 20.00 dBm -0.76943 dBm
[+]+] |
0o ’1 CenterFreg
0.0 2.441000000 GHz
-10.0 RN MMM -,
7 ~
200 A
-30.0 f \
-40.0 W«,\,w‘j \A"‘-’ A
-50.0
-60.0
-70.0
Center 2.441 GHz Span 2 MHz
Res BW 30 kHz #/BW 100 kHz Sweep 2.133 ms CF Step
200.000 kH
Occupied Bandwidth Total Power 9.18 dBm Auto Ma
1.1676 MHz
Freq Offs
Transmit Freq Error 503 Hz OBW Power 99.00 % 0 Hz
¥ dB Bandwidth 1.285 MHz x dB -20.00 dB

20 dB Bandwidth_2DH5_2480

SENSE:PULEE] ALTGN AUTO 03:18:00 PMDec 19, 2017

C
Links > Q}é‘: Lh

[Center Freq 2.480000000 GHz

Center Freq: 2.480000000 GHz Radio Std: None

#IFGain:Low

—— Trig:Free Run Avg|Hold:>111

#Atten: 30 B Radio Device: BTS

Ref Offset8.01 dB
Ref 20.00 dBm

Mkr1 2.480166 GHz
-1.1813 dBm

Frequency

CenterFreq
2.480000000 GH3

Span 2 MHz

#VBW 100 kHz Sweep 2.133 ms|

) Agilent Spectrum Ana. .. | Hardware installation

Occupied Bandwidth Total Power 9,16 dBm
1.1665 MHz

Transmit Freq Error 375Hz OBW Power 99.00 %

x dB Bandwidth 1.288 MHz xdB -20.00 dB

s
tinks ~ @ J-= LA 1S




FCC Part 15.247_DA 00-705_Test Report

FCC ID: 2AAIN-MNSTRMBLK

2.0ccupied Bandwidth

Test Mode Test Channel OBW[MHZz] Limit(MHZz] Verdict
3.Conducted Peak Output Power

Test Mode Test Channel Power[dBm] Limit[dBm] Verdict
DH5 2402 2.734 30 PASS
DH5 2441 3.175 30 PASS
DH5 2480 3.306 30 PASS
2DH5 2402 2.919 30 PASS
2DH5 2441 3.039 30 PASS
2DH5 2480 3.144 30 PASS




v\ FCC Part 15.247 DA 00-705_Test Report
seend FCC ID: 2AAIN-MNSTRMBLK

Conducted Peak Output Power_DH5_2402

Agilent Spectrum Analyzer - Swept SA

RL RF S0 AC SEMNSEPULSE ALIGH ALUTO 0Z:04:39 PMDec 19, 2017
Center Freq 2.402000000 GHz | Avg Type: Log-Pwr mecE[{23456| reduency
PNO: Fast ~—»— Trig:Free Run Avg[Held: 10/10 TPE | M) '
IFGainiLow  #Atten: 30 dB vet|F PPPFP
Ref Offect8.01 dB Mkr1 2.402 037 500 GHZ|| ~ AutoTung
10 dBidiv  Ref 20.00 dBm 2.734 dBm
iLog
Center Freq
1 '1 2.402000000 GH3
000 =]
| — Start Freg
0.0 2.399500000 GHz
=200
Stop Freq
a0 2.404500000 GHz
-40.0 CF Step
500.000 kHz
Auto Mai
00
600 Freq Offse
0 Hz
-70.0
Center 2.402000 GHz Span 5.000 MHZ
#Res BW 3.0 MHz #VEBW 8.0 MHz Sweep 1.067 ms (8001 pts)
s Start 71 Agilent Spectrum &na. .. f M Hardware installation Links > &: ¥ LA 00 4P
Conducted Peak Output Power_DH5 2441
Agilent Spectrum Analyzer - Swept SA
RL RF S04 AC SENSEPULSE ALIGH AUTO 03:08:33 PMDec 19, 2017
Center Freq 2.441000000 GHz | Avg Type: Log-Pwr WecE[ 23456 | reduency
PNO: Fast —»— Trig:Free Run Avg[Held: 10/10 TPE | M 't
IFGainiLow  #Atten: 30 dB vet|F PPPFP
Ref Offect8.01 dB Mkr1 2.440 983 750 GHZ|| ~ AutoTung
10 dBidiv  Ref 20.00 dBm 3.175 dBm
iLog
CenterFreq
100 ‘1 2441000000 GH3
S p— e I S——
I Start Freg
-0 2.438500000 GHz
200
Stop Freg
. 2.443500000 GHz
-40.0 CF Step
500.000 kHz
Auto Mai
-50.0
£0.0 Freq Offse
0 Hz
-70.0
Center 2.441000 GHz Span 5.000 MHZ
#Res BW 3.0 MHz #VEW 8.0 MHz Sweep 1.067 ms (8001 pts)

—_— — = . — —
1y Start | Agllent Spectrum &na... f M Hardware installation Links &)‘- “LH |




FCC Part 15.247 DA 00-705_Test Report
FCC ID: 2AAIN-MNSTRMBLK

Conducted Peak Output Power_DH5 2480

Agilent Spectrum Analyzer - Swept SA

RL RF 0@ AC SEMNSEPULSE ALIGHALUTO 02:47:39 PMDec 19, 2017
Center Freq 2.480000000 GHz | Avg Type: Log-Pwr wacE[lo3q5¢g|  Frequency
PNO: Fast —»— Trig:Free Run Avg[Hold: 10110 TPE |1 ikt
IFGain:Low  #Atten: 30 dB per|F PRPPP
Ref Offect8.01 dB Mkr1 2.480 045 000 GHZ|| ~ AutoTung
10 dBidiv  Ref 20.00 dBm 3.306 dBm
iLog
CenterFred
100 '.1 2480000000 GH3
0.00 ] Em—
| I StartFreq
0.0 2.477500000 GHz
-200
Stop Freg
a0 2.482500000 GHz
-40.0 CF Step
500.000 kHz
Auto Mai
500
0.0 Freq Offse
0 Hz
-70.0
Center 2.480000 GHz Span 5.000 MHZ
#Res BW 3.0 MHz #VEBW 8.0 MHz Sweep 1.067 ms (8001 pts)
s Start T Agllent Spectrum Ana... | B Hardware instalation Links &.IJ(': L 0] 3:47 P

Conducted Peak Output Power_2DH5 2402

Agilent Spectrum Analyzer - Swept SA

RL RF S0Q  AC SEMEEPLULSE ALIGN AUTO 03:12:50 PMDec 19, 2017
Center Freq 2.402000000 GHz | Avg Type: Log-Pur macE[[23456| [ reduency
PNO: Fast —»— Trig:Free Run Avg[Held: 10/10 TPE | M 't
IFGain:Low #Atten: 30 dB TP PPPPE
ot Ofeet5.01 dB Mkr1 2.401 850 000 GHZ| ~ AutoTunq
10dBidiv  Ref 20.00 dBm 2.919 dBm
iLog
CenterFreq
100 ’1 2.402000000 GH3
000 e ——]
" —— StartFreg
400 2.399500000 GH3
=200
Stop Freg
a0 2.404500000 GH3
-40.0 CF Step
500.000 kHz
Auto Ma
-50.0
£0.0 Freq Offse
0 H3
-70.0
Center 2.402000 GHz Span 5.000 MHZ
#Res BW 3.0 MHz #VEW 8.0 MHz Sweep 1.067 ms (8001 pts)

[—

T Agilent Spectrum Ana... | I Hard

14 Start

Links &. = LA [ 10 3:12PM




\ FCC Part 15.247 DA 00-705_Test Report

FCC ID: 2AAIN-MNSTRMBLK

Agilent Spectrum Analyzer - Swept SA
RL RF S0Q  AC

Conducted Peak Output Power_2DH5_2441

SEMSEPULSE ALIGNAUTD 02:15:06 PMDec 19, 2017

Center Freq 2.441000000 GHz | Avg Type: Log-Pwr macE[lo3q5¢g|  Frequency
PNO: Fast —»— Trig:Free Run Avg|Hold: 10/10 TYFE [ it
IFGaimLow  #Atten: 30 dB vet|F PPPFP
Ref Offect8.01 dB Mkr1 2.440 901 875 GHZ|| ~ AutoTung
10 dBidlv  Ref 20.00 dBm 3.039 dBm
iLog
Center Freq
100 '1 2.441000000 GH3
0.00 I S i — ]
| I StartFreq
-0 2.438500000 GH3z
=200
Stop Freq
Ao 2.443500000 GHz
400 CF Step
500.000 kHz
Auto Mai
500
£0.0 Freq Offse
0 Hz
-70.0
Center 2.441000 GHz Span 5.000 MHZ
#Res BW 3.0 MHz #VEBW 8.0 MHz Sweep 1.067 ms (8001 pts)
—f'mf'f_ 71 Agilent Spectrum &na. .. f M Hardware installation Links > &. =L {10 3:15PM

Agilent Spectrum Analyzer - Swept SA

Conducted Peak Output Power_2DH5 2480

RL RF S04 AC SENSEPULSE ALIGH AUTO 03:19:32 PMDec 19, 2017
Center Freq 2.480000000 GHz | Avg Type: Log-Pwr WecE[[234se| reduency
PNO: Fast —»— Trig:Free Run Avg[Held: 10/10 TPE | M 't
IFGainiLow  #Atten: 30 dB veTlP PPPPP
Ref Offect8.01 dB MKkr1 2.480 030 625 GHZ|| ~ AutoTung
10 dBidiv  Ref 20.00 dBm 3.144 dBm
iLog
CenterFreq
100 .1 2.480000000 GH3
0.00 e et e
" [ — StartFreq
.00 2.477500000 GHz
=200
Stop Freq
a0 2482500000 GHz
-40.0 CF Step
500.000 kHz
Auto Ma
-50.0
£0.0 Freq Offse
0 Hz
-70.0
Center 2480000 GHz Span 5.000 MHZ
#Res BW 3.0 MHz #VEW 8.0 MHz Sweep 1.067 ms (8001 pts)

[—

14 Start

T Agilent Spectrum Ana... | I Hard

=
Links > & T LA 10 3:19PM




FCC Part 15.247 DA 00-705_Test Report

FCC ID: 2AAIN-MNSTRMBLK

4.Carrier Frequency Separation

Test Mode Test Channel ResultfMHz] LimitfMHz] | Verdict
DH5 2402 1.124 0.65 PASS
DH5 2441 1.34 0.68 PASS
DH5 2480 1.118 0.65 PASS
2DH5 2402 1.038 0.86 PASS
2DH5 2441 1.202 0.86 PASS
2DH5 2480 1.134 0.86 PASS




FCC Part 15.247_DA 00-705_Test Report
FCC ID: 2AAIN-MNSTRMBLK

Carrier Frequency Separation_DH5 2402

Agilent Spectrum Analyzer, - Swept SA

i RL RF S0@  AC SEMNSE:PLLSE ALIGH AUTO 032:23:40 PMDec 19, 2017
|Center Freq 2.402500000 GHz , Avg Type: Log-Pwr TRACE|12345 &
PNO: Wide —»— Trig: Free Run Avg|Hold: 1010 TYPE|M okt
IFGainlow  #Atten:30 dB netP FEPPP
Ref Offset8.01 dB AMKr1 1.124 50 MHz
19gBiav_Ref 20.00 dBm 0.432 dB
10.0 142
0.00 ““""""’S\/Z‘Z' ' i ““‘"""‘"’“""‘"‘,‘,
- N‘/r\f ™ A e
00
-0
-E0.0
-60.0
-70.0
Start 2.401500 GHz Stop 2.403500 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 1.067 ms (8001 pts)
|m MODE| TRC| SCL s Y FUNCTIOM FUMCTION WIDTH FUNCTIOM WALUE ~
A2 | FI(A) 112460 MHz[(A) 043248 00 | |
2 | 240204676GHz|  1944dBm| | |
;I [ R Y
41 ]
5
¢ I
7
Y |
o
10 I
i ---————— ¥

1 Agilent Spectrum Ana... r-

(o
2}
]
3

Carrier Frequency Separation_DH5_ 2441

Agilent Spectrum Analyzer - Swept SA

il RL RF S0q  AC SEMSEPULSE ALIGN AUTO 03:52:11 PMDec 19, 2017

Frequency

Auto Tung

Center Freq
2.402500000 GH

StartFreq
2.401500000 GHZ

Stop Freg
2.403500000 GHA

CF Step
200.000 kHZ

Auto Mal

Freq Offse
0 H3

|Center Freq 2.441500000 GHz , #Avg Type: RMS TRACE|1 3345 5
PNO: Wide —— Trig: Free Run Avg|Hold: 1010 TYPE|M okt
IFGain:Law #Atten: 30 dB oerP PPPPP
AMkr1 1.340 MHz
Ref Offset8.01 dB
19g8iav_Ref 20.00 dBm 0.266 dB
10.0 1A2
0.00 Végvm U SR !
-100 _-r'“‘/H N ,.p/‘fﬂ ~
200
300
-400
-50.0
-60.0
-70.0
Start 2.440500 GHz Stop 2.442500 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts)
|w MODE| TRC| SCL s Y FUNCTIOM FUMCTION WIDTH FUNCTION WALUE ~
A2 | Fl(Ay  1340MHz[(n) 0266g¢B [ | ]
[ F | | 2A40822GHz|  2369dBm| | | |
3 e O Y A
1N
5
|
7
s
o
10
<11 ---————— >

(]
o
=b

i

Frequency

Auto Tung

Center Freq
2.441500000 GHZ

StartFreq
2.440500000 GHZ

Stop Freq
2.442500000 GH3

CF Step
200.000 kHA

Auto Mal

Freq Offse
0 H3




FCC Part 15.247_DA 00-705_Test Report
FCC ID: 2AAIN-MNSTRMBLK

Carrier Frequency Separation_DH5 2480

Agilent Spectrum Analyzer, - Swept SA

il RL RF S0 AC SEMNSE:PLLSE ALIGH AUTO 02:26:05 PMDec 19,2017
|Center Freq 2.479500000 GHz #Avg Type: RMS TRAcE[1[2345 6
PNO: Wide —»— Ttig: Free Run Avg|Hold: 10i10 G
IFGain:Low #Atten: 30 dB pePFRFRF
AMEKr1 1.118 MHz
Ref Offset 8.01 dB
1L%gB.fdiv Ref 20.00 dBm 0.052 dB
T
100 142
0.00 H./er\f“" .v.)\”(.zﬂm e /(Mm ,—-\J AU\V\
-10.0 al
-0
0.0
-40.0
500
500
0.0
Start 2.478500 GHz Stop 2.480500 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts)

| MKR MODE| TRC| SCL FUNCTION FUMCTION WIDTH FUNCTIONWALUE ~ »

m--———
| 2478¢56GHz|  1970dBm| [ [ ]
- ]
- ]

Auto

2 OWO~RN AWK

Ao

1y Start

Carrier Frequency Separatlon 2DH5_2402

Agilent Spectrum Analyzer - Swept SA

il RL RF S0q  AC SEMSE:PULSE ALIGH AUTO 032:28:01 PMDec 19, 2017

|Center Freq 2.402500000 GHz , #Avg Type: RMS TRACE|1 3345 5

PNO: Wide —— Trig: Free Run Avg|Hold: 1010 TYPE|M okt

IFGain:Low #Atten: 30 dB netP FEPPP

AMkr1 1.038 MHz

Ref Offset8.01 dB
19g8iav_Ref 20.00 dBm 2.334 dB
|
10.0 1A2

200
300
-400
£00
E00
700

Start 2.401500 GHz Stop 2.403500 GHz

Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts)

FUNCTIOM FUMCTION WIDTH FUNCTION WALUE ~

| MKR MODE| TRC| SCL

A2 | f (A 1.038 MHz 2 3348/ [ [ ]
2.402 034 GHz 1093¢Bm| [ ]
- ] 1

2
3
4
5
6
7
8
9
0
1

1
1
<

rum Ana. ..

1y Start

Auto

Frequency

Auto Tung

Center Freq
2.479500000 GH

StartFreg
2.478500000 GHZ

Stop Freg
2.480500000 GH4

CF Step
200.000 kHZ
Mal

Freq Offse
0 H3

Frequency

Auto Tung

Center Freq
2.402500000 GHZ

StartFreq
2.401500000 GHZ

Stop Freq
2.403500000 GH3

CF Step
200.000 kH
Mal

Freq Offse
0 H3
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Carrier Frequency Separation_2DH5 2441

Agilent Spectrum Analyzer, - Swept SA
il RL RF o0& AC SEMSEPULSE ALIGN AUTO 02:29:38 PMDec 19,2017

[Center Freq 2.441500000 GHz #Avg Type: RMS mACE[123455| Treduency
PNO: Wide —»— Ttig: Free Run Avg|Hold: 1010 THPE| M ot
IFGainlow  HAtten:30 dB perP PRPF P
Ref Offset8.01 dB AMkr1 1.202 MHz AdtoTund
19gBiav_Ref 20.00 dBm 3.587 dB
100 ,1152 Center Freg
0.00 A e 2.441500000 GH3z
! IO R e VS N U SIUDSIN SR e e
-0
. StartFreg
s 2.440500000 GH3
-40.0
-50.0
E00 StOp Freq
. 2.442500000 GH3z
Start 2.440500 GHz Stop 2.442500 GHz CF Ster
Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts) 200,000 kM
| MKR MODE| TRC| SCL FUMNCTION FUMCTION WIDTH FUNCTIOM WALUE R M Mal
m--———
2 | 2440974GHz|  2246¢BWM | [ ]
el | R I R I I FreqOffse
41N - ]
s R 0 H3
¢ Il
7
s Il
oIl
10 I
(11 |

1y Start

Carrier Frequency Separatlon 2DH5_2480

Agilent Spectrum Analyzer - Swept SA
i RL RF Soq  AC SEMSE:PULSE ALIGN AUTO 03:30:01 PMDec 19,2017

[Center Freq 2.479500000 GHz #Avg Type: RMS wacE[[23455|  reduency
PNO: Wide —— Trig: Free Run Avg|Hold: 1010 TYPE|M okt
IFGain:Low #Atten: 30 dB perP PRPF P
o Oeote01 dB AMKr1 1.134 MHZ Auto Tung
19g8iav_Ref 20.00 dBm 0.779 dB
10.0 ,”-\2 Center Freg
oo i 2.479500000 GHz
o I A S s e Ay RPN AT AT L e T APy AN
-0
0 StartFreq
- 2.478500000 GHZ
-40.0
-50.0
B0.0 Stop Freq
0 2480500000 GH3z
Start 2.478500 GHz Stop 2.480500 GHz CF Ster
Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts) 200,000 kM
| MKR MODE| TRC| SCL FUNCTION FUMCTION wWIDTH FUNCTION WALUE ~ M Mal
m--———
b)Y F | | 2A79020GHz|  0844dBm| | | |
3 = - Freq Offse
5 0 HZ
¢ Il
7
s Il
ol
10 I
{11 |

rum Ana. ..

1y Start




FCC Part 15.247 DA 00-705_Test Report
FCC ID: 2AAIN-MNSTRMBLK

5.Dwell Time

Test

Test

Burst

Total

Mode Channel Width[ms/hop/ch] Hops[hop*ch] Dl Times)| L] | e e
DH5 2402 2.88 106.7 0.307 04 PASS
DH5 2441 2.88 106.7 0.307 0.4 PASS
DH5 2480 2.88 106.7 0.307 04 PASS
2DH5 2402 2.88 106.7 0.307 04 PASS
2DH5 2441 2.88 106.7 0.307 0.4 PASS
2DH5 2480 2.88 106.7 0.307 04 PASS




FCC Part 15.247_DA 00-705_Test Report

FCC ID: 2AAIN-MNSTRMBLK

Dwell Time_DH5 2402

Agilent Spectrum Analyzer - Swept SA

il RL RF S0g AC SEMNSE:PULSE ALIGH AUTO 03:04:26 PMDec 19,2017
I‘Center Freq 2.402000000 GHz Trig Delay-2.533 ms  Avg Type: Log-Pwr TRAE|123456 Frequency
PNG: Fast = Trig: Video TYPE| /it
IFGain:Low #Atten: 30 dB oerP PPPPP
Auto Tune
AMkr1 2.877 ms
19gBia_Ref 20.00 dBm 11.69 dB
100 Center Freq
oo 142 2.402000000 GH3
0.0 [ TRIGL
200 ,\k"
o < Start Freg
- 2.402000000 GH3z
400
-50.0
F00 m W Stop Freq
00 2.402000000 GH3
Center 2.402000000 GHz Span 0 Hz CF Steb
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 10.13 ms (8001 pts) 1.000000 MH1
| MKR MODE| TRC SCL ® T FUNCTIOM FUMCTION wWIDTH FUNCTION WALUE ~ M Mal
(A2 | [t (A 2,877 ms[(A] 16008 [ 1 |
| F [ [t] 2527 ms A787dBmM| [ [ ]
- Freq Offse
- ]
- ] 0 H3

ation

Dwell Time_DH5_2441




FCC ID: 2AAIN-MNSTRMBLK

FCC Part 15.247_DA 00-705_Test Report

Agilent Spectrum Analyzer, - Swept SA
fl RL RF S0Q  AC

SENSE:PULSE]

ALIGN AUTD 02:08:19 PMDec 19, 2017

|Center Freq 2.441000000 GHz Trig Delay-2.633 ms  Avg Type: Log-Pwr TRACE|1 23456 Frequency
PHO: Fast ——  Thig: Video THPE ik
IFGainlow  #Atten:30 dB perlP PEPFP
AMKr1 2.877 ms Auto Tung
10dB/div__Ref 20.00 dBm 11.90 dB
0g
1on Center Freg
0.0o 1A2 2.441000000 GHZ
0.0 ‘ TRIG Ly
W
200 A2
w0 StartFreq
) 2.441000000 GH4
-400
50,0
-50.0 W m Stop Freq
00 2.441000000 GH3
Center 2.441000000 GHz Span 0 Hz CF Ster
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 10.13 ms (8001 pts) 1.000000 MH3
| MKR MODE| TRC, SCL FUNCTION FUMCTION WIDTH FUNCTIOM WaLUE ~ M Mal
m--———
lt[ 252fms|  A746dBM| [ [ ]
I FreqOffse
0 H3

sy
CWO~-IHN EWh

1 Agilent Spectrum Ana...

r- Hai
Dwell Time_DH5_2480

installation

Agilent Spectrum Analyzer, - Swept SA

il RL RF SOs  AC

SENSE:PULSE]

ALIGN AUTD 03:10:02 PMDec 19, 2017

|Center Freq 2.480000000 GHz Trig Delay-2.533 ms  Avg Type: Log-Pwr TRACE|12345 & Frequency
PNO: Fast —»— Ttig: Video TYPE|i
IFGain:Low #Atten: 30 dB oer|" P [
AMKF 2.877 ms Auto Tune
10dBidiv_Ref 20.00 dBm 11.73 dB
1on 1A Center Freg
0.00 2.480000000 GH3
00 ] TRIG LY[]
W
200 2
o0 StartFreq
- 2.480000000 GH4
-40.0
500
500 m W Stop Freq
700 ‘ | 2.480000000 GH
Center 2.480000000 GHz Span 0 Hz CF Steb
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 10.13 ms (8001 pts) 1.000000 MH3
| MKR MODE| TRC| SCL FUNCTION FUMCTION WIDTH FUNCTION WALUE A m Mal
m--———
2l 1
j FreqOffse
5 0H3
6
7
8
9
10
11 N ¥
< >

installation

Dwell Time_2DH5 2402




FCC ID: 2AAIN-MNSTRMBLK

FCC Part 15.247_DA 00-705_Test Report

Agilent Spectrum Analyzer, - Swept SA

] RL RF Sog  AC SENSE:PULSE ALIGN AUTO 03:12:36 PMDec 19,2017
|\Center Freq 2.402000000 GHz Trig Delay-2.533 ms  Avg Type: Log-Pwr TRACE|1 23456 Frequency
PHO: Fast ——  Thig: Video THPE |k
IFGain:Law #Atten: 30 dB oerP PPPPP
AMKr1 2.879 ms Auto Tune
10 dBidiv__Ref 20.00 dBim 11.62 dB
og
0.0 Center Freq
0.00 1A2 2.402000000 GHZ
0.0 [ I e sai
W '
-20.0
. 2 StartFreq
) 2.402000000 GHZ
-400
50,0
-H0.0 W W Stop Freq
00 2.402000000 GHZ
Center 2.402000000 GHz Span 0 Hz CF Steb
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 10.13 ms (8001 pts) 1.000000 MK
| MKR MODE| TRC, SCL FUNCTION FUMCTION WIDTH FUNCTIOM WaLUE ~ m Mal
m--———
‘t[  7131ws|  2033dBmM| [ [ ]
I FreqOffse
0 H3

sy
CWO~-IHN EWh

r- Hai

771 agilent Spectrum Ana. .. installation

Dwell Time_2DH5_2441

Agilent Spectrum Analyzer, - Swept SA

i RL RF Soq  AC SENSE:PULSE ALIGN AUTO 03:14:52 PMDec 19,2017
|\Center Freq 2.441000000 GHz Trig Delay-2.533 ms  Avg Type: Log-Pwr TRACE|1 2 3 4 5 E. Frequency
PNO: Fast —»— Ttig: Video TYPE|i
IFGain:Low #Atten: 30 dB et|F P PP
AMKr1 2.879 ms Auto Tune
10gBidv_Ref 20.00 dBm 11.99 dB
0.0 Center Freq
0.00 142 2.441000000 GHZ
IRToR oY i F‘Ir ) B i
-20.0 Qf
o 2 StartFred
e 2.441000000 GH
-40.0
500
500 W Stop Freq
00 2.441000000 GH
Center 2.441000000 GHz Span 0 Hz CF Steb
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 10.13 ms (8001 pts) 1.000000 MHA
| MKR MODE| TRC| SCL FUNCTION FUMCTION WIDTH FUNCTION WALUE A M Mal
m--———
2l } 1
j Freq Offse
5 0 H
6
7
8
9
10
11 N i/
£ >

installation

Dwell Time_2DH5 2480




R a) FCC Part 15.247_DA 00-705_Test Report
Tonscend .
FCC ID: 2AAIN-MNSTRMBLK
Agilent Spectrum Analyzer, - Swept SA
] RL RF Sog  AC SENSE:PULSE ALIGN AUTO 03:19:10 PMDec 19,2017
|\Center Freq 2.480000000 GHz Trig Delay-2.533 ms  Avg Type: Log-Pwr TRACE|123456 Frequency
PHO: Fast ——  Thig: Video THPE ik
IFGainlow  #Atten:30 dB perlP PEPFP
AMKF 2.879 ms Auto Tune
10dB/div__Ref 20.00 dBm 14.07 dB
og
1on Center Freg
000 142 2.480000000 GH3
0.0 | i/'r :— TRIG "IE
200
00 2 StartFreq
) 2.480000000 GH4
-400
50,0
-50.0 m m m Stop Freq
00 2.480000000 GH3
Center 2.480000000 GHz Span 0 Hz CF Sten
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 10.13 ms (8001 pts) 1.000000 MK
| MKR MODE| TRC, SCL FUNCTION FUMCTION WIDTH FUNCTIOM WaLUE ~ m Mal
m-E___
2 | 23%ms|  -2093dBm|
3 FreqOffse
5 0 H3
6
7
8
9

1

H Agilent Spectrum Ana. .. r- Hardwe




FCC Part 15.247 DA 00-705_Test Report
FCC ID: 2AAIN-MNSTRMBLK

6.Hopping Channel Number

Test Mode Test Channel Number of Hopping Channel[N] Limit[N] | Verdict
DH5 2402 79 >=15 [ PASS
2DH5 2402 79 >=15 | PASS




\ FCC Part 15.247_DA 00-705_Test Report
. FCC ID: 2AAIN-MNSTRMBLK

Hopping Channel Number_DH5 2402

Agilent Spectrum Analyzer, - Swept SA

i RL RF S0& AC SENSE:PULSE ALIGN AUTO 03:27:22 PMDec 19, 2017
[Center Freq 2.441750000 GHz #Avg Type: RMS mactfiogas ) Frequency
PNO: Fast —— 1ig: Free Run Avg|Hold: 1010 TYPE| M iokfit
IFGain:Low #Atten: 30 dB verP PP PP P
Auto Tung
AMEkKr1 77.916 MHz
19 gBin ;:1}0;5%3'313?5 0.482 dB
100 )v QM Center Freq
0.00 M hmainnnannsabsnRARAARNAANL L AR N ANRRAN N NRANARAAAMAAASNIAN RN ARRAANRARAANS AN 2441750000GH
e Mt
}I'HHH' T Y e P e ey e Tl ey Y ey vy ey ey yves VHH
il ( StartFreg
o ] ||| 2400000000 GH;
-40.0
-SD.DH L‘*
500 Stop Freq
2.483500000 GH
Start 2.40000 GHz Stop 2.48350 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 8.000 ms (8001 pts) 8.350000 MH4
| MKFR MODE| TRC SCL FUNCTION FUMCTION wIDTH FUNCTION WALUE & AUtO Ma
m--———
2 | F [ [f| 2401931GHz[  2250dBm[ [ [ |
I R Freq Offse
0 H4

T1 Agilent Spectrum Ana... r- Hardware installation

Hopping Channel Number_2DH5 2402




\ FCC Part 15.247_DA 00-705_Test Report

FCC ID: 2AAIN-MNSTRMBLK

Agilent Spectrum Analyzer, - Swept SA
il RL RF SO% A

SENSEPULSE]

02:32:26 PMDec 19, 2017

|Center Freq 2.441750000 GHz 123456 Frequency
PNO: Fm == Trig:FreeRun  Avg[Hold: 10110 TYPE Mifhiivhinkey
#Atten: 30 dB F‘PPPPP
Ref Offsot 6.01 B AMKr1 78.146 MHzZ Auto Tune
1ngBIdiv Ref 20.00 dBm 0.453 dB
oo _>\, ’*’-\2 Center Freg
o FYY R PErRYRTY Aotk it 2441750000 GH4
WMW IAAIAVY W
-10.0
-20.0 [
0.0 ’ StartFreq
- 2.400000000 GHz
-40.0 ﬂ
500 e
500 Stop Freq
0.0 2.483500000 GH3
Start 2.40000 GHz Stop 2.48350 GHz CF Steo
Res BW 100 kHz #VBW 300 kHz Sweep 8.000 ms (8001 pts) 8.350000 MH
FUNCTION vaLUE  ~ [Auto Mat

| MKR MODE| TRC SCL

(903‘-46!0‘!&0][\)

79 146 MHz 0 4348 | [ ]
2.401 868 GHz 122dm [ ]
I R

Freq Offse
0 Hz




v\ FCC Part 15.247 DA 00-705_Test Report
seend FCC ID: 2AAIN-MNSTRMBLK

7.Band-edge for RF Conducted Emissions

I P I B e
DH5 2402 On 2.739 -49.091 -17.26 PASS
DH5 2402 Off 2.300 -47.718 -17.7 PASS
DH5 2480 On 2.738 -49.778 -17.26 PASS
DH5 2480 Off 3.092 -47.136 -16.91 PASS
2DH5 2402 On 4.175 -45.131 -15.83 PASS
2DH5 2402 Off 1.623 -49.927 -18.38 PASS
2DH5 2480 On 1.788 -49.761 -18.21 PASS
2DH5 2480 Off 2.131 -49.977 -17.87 PASS




O FCC Part 15.247_DA 00-705_Test Report
FCC ID: 2AAIN-MNSTRMBLK

Band-edge for RF Conducted Emissions_ DH5 2402 _Hopping On

Agilent Spectrum Analyzer - Swept 5A
ALIGN AUTO 03:22:15 PMDec 19, 2017
[Center Freq 2.400000000 GHz ] #Avg Type: RMS TRAGE[2345 6
PNO: Fast —»— Ttrig:Free Run Avg|Hold: 1010 TYPE[M
IFGainlow  HAtten: 30 dB cerfP PPPPRP

Mkré 2.375 355 0 GHZ Auto Tune

Frequency

Ref Offset 8.01 dB

10 gBIdiv Ref 20.00 dBm -49.091 dBm

o4 Center Fred

MAnd w”\r"w”_w“w" 2400000000 &

vy V1o % ded

B

-10.0

-200

StartFreq

-30.0 2.370000000 GH

-40.0
50.0

-60.0
0.0

Center 2.40000 GHz Span 60.00 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 5.867 ms (8001 pts)

MKR MODE| TRC| 5CL # Al FUNCTION FUNCTION WIDTH FUMCTION VSLUE A

1 I 2.403 007 5 GHz 273¢dBm| | 1 ]
el N[ [ f | 2,400 000 0 GHz 52626dBm| | [ ]
| N[ | f] 2,390 000 0 GHz 53342dBm| | ]

allation

Band-edge for RF Conducted Emissions_ DH5 2402 _Hopping Off

RF 00 AC : ALIGN AUTO 03:04:53 PMDec 19, 2017

[Center Freq 2.357000000 GHz ] #Avg Type: RMS TRACE[1[2345 6
PNO: Fast —»— Trig:Free Run Avg|Held: 10/10 THPE [l i

IFGain:Low #Atten: 30 dB CeET|F FPPFRF

Frequency

Auto Tund
Mkrd 2.387 527 GHz
Ref Offset 8.01 dB
1L%gBIdiv R:f 2S.e(m dBm -47.718 dBm

o8 \} Center Fred
2.357000000 GH3

StartFreq
H 2.310000000 GHA

’4/\3 'l |

" Ty ah M " ey AT | P . T YT I
e T T T T T e e faalil

Start 2.31000 GHz Stop 2.40400 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 9.067 ms (8001 pts) 9.400000 MHJ

MKR MODE| TRC| 5CL kS Al FUNCTION FUNCTION WIDTH FUNCTIONVALUE  » |Auto Mal

W N[ [f] 2.402 003 GHz 2300dBm| | [ 00000000 ]

bl N | [f|  2400000GHz| 50609dBMm[ | [ |
Bl N | [f|  2390000GHz] &3747dBm| | [ |
N | [f|]  2387627GHz| 47718dBmm| | [ ]
5 [ R e
] |
7
s I
o I
10 I
(11 [ |

T agilent Spectrum Ana. .. r-H-EIIEl‘.-‘-.‘ installation




O FCC Part 15.247_DA 00-705_Test Report
FCC ID: 2AAIN-MNSTRMBLK

Band-edge for RF Conducted Emissions_ DH5 2480 Hopping On

Agilent Spectrum Analyzer - Swepl SA
RF a0R ALIGN 2UTO 03:26:39 PMDec 19, 2017

[Center Freq 2. 483500000 GHz #Avg Type: RMS TRACE[12345 6
PNO: Fast —»— Trig:Free Run Avg|Held: 10/10 THPE [l e

IFGain:Low #Atten: 30 dB CETIFPPPPFP

Frequency

Auto Tunsg
Wikrd 2.498 095 0 GHZ
Ref 20.00 dBm 149.778 dBm

Center Freg
2.483500000 GH

honnmaldonn o g

o A A AT
Ty RARRRARANAA RE|

L
L

=
P

l
U ‘|\ -17.26 dBim|
l

StartFreq
2.453500000 GH3

I

Span 60.00 MHz
Res BW 100 kHz #VBW 300 KHz Sweep 5.867 ms (8001 pts) 6.000000 MH3

FUNCTION

FUNCTION VALUE  »~ |Auto Mal

FUNCTION WIDTH

MKR MODE| TRC| 5CL

1 III-II__—
| 24835000GHz|  53432dBm| [ [ |
| 25000000GHz|  &1218dBm| [ [ |
| 24980950GHz| 49778dBm| [ [ |
- ]

ALIGN AUTO 03:10:30 PMDec 19, 2017

[[Center Freq 2. 489000000 GHz #Aug Type: RMS TacE[{2sa5g|  Freduency
PNO: Fast —+— Trig:Free Run Avg|Hold: 10110 THFE Eﬂ\;«h;«‘m
CET

Auto Tuns
Mkrd 2.483 764 00 GHz
Ref Offset 8.01 dB
1L%gBIdiv R:f 23.e00 dBm -47.136 dBm

IFGain:Low Ratten: 30 dB

CenterFred
2.489000000 GH4

-16.91 dBm)

StartFred
2.478000000 GH3

iy | -

Stop Freg
2500000000 GH3

Stop 2.50000 GHz
#VBW 300 kHz Sweep 2.133 ms (8001 pts)

MKR MODE| TRC| 5CL FUNCTION FUNCTION WIDTH FUMCTION VSLUE

1 III-II__—
A N | [ f|  248350000GHz| B217@dBm| | 000 [ 00000 |
| _[f]  250000000GHz[ &63668dBm| [ [ |
| [f] 243376400GHz[  A7436dBm| [ [ |
[ ]




FCC ID: 2AAIN-MNSTRMBLK

FCC Part 15.247_DA 00-705_Test Report

Band-edge for RF Conducted Emissions_2DH5 2402 _Hopping On

Agilent Spectrum Analyzer - Swept S5A
AC i ALIGN 2UTO

[Center Freq 2.400000000 GHz #Avg Type: RMS

03;29:14 PMDec 19,2017

TRACE[1/2345 6
TPE| I okt

Frequency

PNO: Fast —»— Trig:Free Run Avg|Held: 1010
IFGain:Low #Atten: 30 dB DET!

Mkrd 2.388 720 0 GHz
-45.131 dBm

FFPPPPF

Ref Offset 8.01 dB

Auto Tung

10 dBidiv Ref 20.00 dBm
Log

1

i

Center Freg
2.400000000 GH

-15.83 dBim|

StartFreq
2.370000000 GH3

Span 60.00 MHz
Sweep 5.867 ms (8001 pts)

#VBW 300 kHz

MKR MODE| TRC| 5CL

kS FUNCTION WIDTH FUMCTION VSLUE

24276325 GHz 417%6dBm| [ [ ]

-

| 24000000GHz|  44935dBm| [ [ |
| 23900000GHz|  52464dBm| [ [ |
| 23887200GHz|  48131dBm| [ [ |
- ]

Al FUNCTION

= O W~ 5 o[ kD

ALIGN AUTO

|[Center Freq 2.357000000 GHz ] #Avg Type: RMS
PNO: Fast —+— Trig:Free Run Avg|Hold: 10110

IFGain:Low Ratten: 30 dB DET

Mkrd 2.369 479 GHz
-49.927 dBm

0
N
]

03:12:04 PMDec 19, 2017

TRACE|1 23456
TYPE (1M o
FFPPPPF

Ref Offset 8.01 dB

10 dBidiv  Ref 20.00 dBm
Log

-16.38 pEjm|

Stop 2.40400 GHz
Sweep 9.067 ms (8001 pts)

FUNCTION WIDTH

#VBW 300 kHz

FUMCTION VSLUE

| 2402156GHz|  1623eBm| [ | ]
| 2400000GHz[  51800dBm| | | |
| f]  2390000GHz| &4419dBm| | [ |
| 2369479GHz[ 49927dBm| [ | |
- ]

kS ks FUNCTION

Frequency

Auto Tung

CenterFred
2.357000000 GH

StartFred
2.310000000 GH3

Stop Freg
2.404000000 GH3




FCC Part 15.247_DA 00-705_Test Report
FCC ID: 2AAIN-MNSTRMBLK

Band-edge for RF Conducted Emissions_2DH5 2480 Hopping On

Agilent Spectrum Analyzer - Swept S5A
AC ! ALIGN AJTO
[Center Freq 2.483500000 GHz ] #Avg Type: RMS
PNO: Fast —»— Trig:Free Run Avg|Hold: 10/10
IFGain:Low BAtten: 30 dB

03;31:13 PMDec 19, 2017

TRACE|1 23456
T PE I biohhetat
peT|P PFFPP

Mkrd 2.483 7565 0 GHz
-49.761 dBm

Frequency

Auto Tung

Ref Offset 8.01 dB
Ref 20.00 dBm

10 dBidiv
Log

Center Freg
2.483500000 GH

-18.21 dBm|

StartFreq
2.453500000 GH3

Span 60.00 MHz
#VBW 300 kHz Sweep 5.867 ms (8001 pts)

MKR MODE| TRC| 5CL kS Al FUNCTION FUNCTION WIDTH FUMCTION VSLUE

| 24771626GHz|  1788dBm| [ [ |
| 24835000GHz|  &1182dBm| [ [ |
| 25000000GHz|  &1267dBm| [ [ |
| 24837550GHz|  49761dBm| [ [ |
- " ]

-

2
3
5
6
7
8
9
0
1

ALIGN AUTO

03:19:47 PMDec 19, 2017

#Avg Type: RMS

|[Center Freq 2.489000000 GHz
Avg|Held: 1010

TRACE|1 23456
THPE| I+] W

Frequency

PNO: Fast —+— Trig:Free Run

IFGain:Low Ratten: 30 dB DETP PPPP P

Mkrd 2.495 677 00 GHz
-49.977 dBm

Auto Tung

Ref Offset 8.01 dB
Ref 20.00 dBm

10 dBidiv
Log

1 CenterFred
2.489000000 GH3

-17.87 dBim|

StartFred
2.478000000 GH3

Stop Freg
2500000000 GH3

Stop 2.50000 GHz
Sweep 2.133 ms (8001 pts)

FUMCTION VSLUE

#VBW 300 kHz

kS ks FUNCTION WIDTH

FUNCTION

| 248016976GHz[  2431eBm| [ | ]
| 248350000GHz[  53602dBm| | | |
| 250000000GHz[ 63050dBm| [ | |
| 249567700GHz[ 49977dBm| [ | @ |
- [ ]




v\ FCC Part 15.247 DA 00-705_Test Report
seend FCC ID: 2AAIN-MNSTRMBLK

8.RF Conducted Spurious Emissions

Max. .
Test StartFre | StopFre [ RBW VBW Limit .
Test Mode Channel [MHZ] [MHZ] [KHz] [kHz] Pref[dBm] [I(_:I%Vn(:l] [dBm] Verdict

<-

DH5 2402 30 25000 100 300 2.456 | -45.092 17 544 PASS
DH5 2441 30 25000 100 300 2.589 | -44.248 17211 PASS
DH5 2480 30 25000 100 300 2.669 | -43.472 < PASS

17.331
2DH5 2402 30 25000 100 300 1567 | -45.109 18233 PASS
2DH5 2441 30 25000 100 300 1.8 -44.805 | <-18.2 | PASS
2DH5 2480 30 25000 100 300 2.018 | -44.840 17<9-82 PASS




v\ FCC Part 15.247 DA 00-705_Test Report
seend FCC ID: 2AAIN-MNSTRMBLK

RF Conducted Spurious Emissions_DH5_2402

Agilent Spectrum Analyzer - Swept SA

il RL RF SO% A SENSEPULSE] ALIGH AUTD 03:05:05 PMDec 19, 2017

ICenter Freq 2.402000000 GHz #Avg Type: RMS TRACE[L 23458 Frequency
PHO: Wide —»— 11ig: Free Run Avg|Hold: 10110 TYPE | Wbk
IFGain:Low #Atten: 30 dB ETPPPRPP
Ref Offset 6.01 dB Mkr1 2.402 165 75 GHz Auto Tune
10 dBidiv. = Ref 20.00 dBm 2456 dBm
lILeg
CenterFreq
- 2.402000000 GH3

0.oo iy

//'{ \\ Start Fre
-100 - 2.401000000 GH3z
p,.ﬁ""./ N\N“MLL -17 54 oBm|

200 A
\'\\\ Stop Freg
-30.0 2.403000000 GH3

|
Wﬂ W CF Step

-40.0
200.000 kH3
Auto Mal
-50.0 —
-60.0 Freq Offse
0 H3
-70.0
Center 2.402000 GHz Span 2.000 MHZ

F¥Res BW 100 kHz #VBW 300 kHz

—_—— -
iy Start 11 Agilent Spectrum Ana... 'm

Sweep 1.067 ms (8001 pts)

Agilent Spectrum Analyzer - Swept SA

i RL RF s06  AC SENSE:PULSE ALIGNAUTO | 03:05:17 PMDec 18, 2017 F
|[Center Freq 12.515000000 GHz | #Avg Type: RMS TRACE[1 23456 requency
PHO: Fast —»~ Trig: Free Run Avg|Hold: 2110 TYPE M it
IFGain:Low #Atten: 30 dB cer|P PPPPP
Auto Tung
Ref Offset 8.01 dB MKkr2 20.512 GHz
10 dBidiv  Ref 20.00 dBm -45.092 dBm
iLeg
CenterFred
0o ] 12.515000000 GH3
0.0
StartFreq
100 30.000000 MH3
-17 .54 oBm|
-20.0
Stop Freg
00 25.000000000 GH3
-40.0 2 CF Step
2.497000000 GH3
Auto Ma
0.0
-60.0 Freq Offse
0 Hz
-70.0
Start 30 MHz Stop 25.00 GHz
F#Res BW 100 kHz #VBW 300 kHz Sweep 2.387 s (8001 pts)
15 Start Tl Agilent Spectrum Ana... [ ————— Links > Q‘ =LA a

RF Conducted Spurious Emissions_DH5_ 2441




v\ FCC Part 15.247 DA 00-705_Test Report
eend FCC ID: 2AAIN-MNSTRMBLK

Agilent Spectrum Analyzer - Swept SA

RL RF SOQ  AC SENSEPULSE] ALIGH AUTD 02:08:44 PMDec 19, 2017

Center Freq 2.441000000 GHz #Avg Type: RMS TRACE[1 2345 6 Frequency

PNO: Wide —»— 1rig: Free Run Avg|Hold: 10/10 TPE | M it
IFGain:Low #Atten: 30 4B ceTlP PRPPRP

Ref Offsot 6.01 dB Mkr1 2.441 164 75 GHZ Auto Tung
10 dBidiv  Ref 20.00 dBm 2.589 dBm

iLog
‘ Center Freq
oo 2.441000000 GH3

0m ol et

\m StartFreg
2.440000000 GH3
»!‘fm'/,r \'\‘ﬁ\’\ 1741 oBm

200 P
\\\\ Stop Freq
300 2.442000000 GH3

-100

-40.0 CF Step
200.000 kH3
Auto Mal
500 Auto
-60.0 Freq Offse
0 H3
-70.0
Center 2441000 GHz Span 2.000 MH3

#Res BW 100 kHz

- ' L —
iy Start Tl agilent Spectrum Ana... | Hardwa Links ™ @& = f;\ SNEL

#VBW 300 kHz Sweep 1.067 ms (3001 pts)

Agilent Spectrum Analyzer - Swept SA

RL RF S0&  AC SENSE:PULSE ALIGH AUTC 03:08:56 PMDec 19, 2017
Center Freq 12.515000000 GHz #Avg Type: RMS TRACE[1 2345 6 Frequency
PNO: Fast —»— T1rig: Free Run Avg|Hold: 2110 TPE | M bt
IFGain:Low #Atten: 30 4B cerfP PPPPP
Auto Tung
Ref Offset 801 dB Mkr2 22.512 GHz
10 dBidiv  Ref 20.00 dBm -44.248 dBm
liLog
CenterFreq
oo 1 12:515000000 GH
0.00
StartFreq
-10.0 30.000000 MHZ
-17.41 ofBm|
=200
Stop Freq
300 25,000000000 GH3
400 2 CF Step
2.497000000 GH3
Auto Ma
-A0.0 I
600 Freq Offse
0 Hz
-70.0
Start 30 MHz Stop 25.00 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.387 s (3001 pts)
iy Start 71 Agilent Spectrum Ana... "M Hardware installation Links > Q‘ = f‘_\ A 15 30sPM

RF Conducted Spurious Emissions_ DH5 2480




FCC Part 15.247 DA 00-705_Test Report

FCC ID: 2AAIN-MNSTRMBLK

Agilent Spectrum Analyzer - Swept SA

14 Start

Agilent Spectrum Analyzer - Swept SA

| Hardwa

Tl agilent Spectrum Ana...

RL RF S0&  AC SENSE:PULEE ALIGH AUTC 03:10:41 PMDec 19, 2017
Center Freq 2.480000000 GHz #Avg Type: RMS macE[ 23456  redquency
PNO: Wide —»— 1rig: Free Run Avg|Held: 10/10 TP | ko
IFGain:low  #Atten: 30 dB ver|P PPPFP
et Offset 8.01 dB Mkr1 2.480 165 50 GHz| ~ AutoTune
10 aBiciv  Ref 20.00 dBm 2.669 dBm
iLog
‘ CenterFreq
oo 1 2.480000000 GH3
oo i "\"!
\\ StartFred
100 . 2479000000 GH3
f"r\/ \V\L 1733 doi)
-200
Stop Freq
0 m.-/ \ 2.431000000 GH3
P e CF Step
200.000 kH3
Auto Mai
-500
-60.0 Freq Offse
0 Hj
700
Center 2480000 GHz Span 2.000 MHZ
H#Res BW 100 kHz #VBW 300 kHz Sweep 1.067 ms (8001 pts)

Links > Q‘r = Lik il o)

RL RF S0&  AC SENSE:PULSE ALIGH AUTC 03:10:54 PMDec 19, 2017
Center Freq 12.515000000 GHz #Avg Type: RMS TRACE[1 23456 Frequency
PNO: Fast —»— T1rig: Free Run Avg|Hold: 2110 TPE | M bt
IFGain:Low #Atten: 30 4B cerfP PPPPP
Auto Tung
Ref Offset 801 dB Mkr2 24.938 GHz
10 dBidiv  Ref 20.00 dBm -43.472 dBm
liLog
CenterFreq
100 ] 12.515000000 GH3
0.00
StartFreq
00 30.000000 MH
-17.33 ofBm|
=200
Stop Freq
300 25.000000000 GH
CF Step
2.497000000 GH
i |Auto Ma
Freq Offse
0 H4
700
Start 30 MHz Stop 25.00 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.387 s (3001 pts)
iy Start 71 Agilent Spectrum Ana... | Hardware installation Links > Q‘ ¥ ‘ff‘_\ (S RERERLL

RF Conducted Spurious Emissions_2DH5 2402




v\ FCC Part 15.247 DA 00-705_Test Report
eend FCC ID: 2AAIN-MNSTRMBLK

Agilent Spectrum Analyzer - Swept SA

RL RF SOQ  AC SENSEPULSE] ALIGH AUTD 02:13:16 PMDec 19, 2017

Center Freq 2.402000000 GHz #Avg Type: RMS mecElizzang | Freauency

PNO: Wide —»— 11g: Free Run Avg|Hold: 10110 TPE | ki
IFGain:Low #Atten: 30 dB ETPPPPPRP

Ref Offset 8.01 dB Mkr1 2.401 833 50 GHz Auto Tune
10 ¢Bidiv Ref 20.00 dBm 1.567 dBm

lILeg
Center Freg
- 2.402000000 GH3

tn rp SN

0.00 T e
:ﬁ”“""“'/ StartFreq
100 /ﬂw—’ w\"\ 2401000000 GH3

/ -18.43 dfBm|
=200
/ \ Stop Freq
2.403000000 GH3
-30.0 NJ’ \‘\

-40.0 CF Step
200.000 kH3
Auto Mal
500 Auto
-60.0 Freq Offse
0 H3
-70.0
Center 2402000 GHz Span 2.000 MH3

#Res BW 100 kHz

- ' L —
iy Start Tl agilent Spectrum Ana... | Hardwa Links ™ @& = f;\ i ic

#VBW 300 kHz Sweep 1.067 ms (3001 pts)

Agilent Spectrum Analyzer - Swept SA

RL RF S0&  AC SENSE:PULSE ALIGH AUTC 03:13:20 PMDec 19, 2017
Center Freq 12.515000000 GHz #Avg Type: RMS TRACE[1 23456 Frequency
PNO: Fast —»— T1rig: Free Run Avg|Hold: 2110 TPE | M bt
IFGain:Low #Atten: 30 4B cerfP PPPPP
Auto Tung
Ref Offset 801 dB Mkr2 24.825 GHz
10 dBidiv  Ref 20.00 dBm -45.109 dBm
liLog
CenterFreq
100 12.515000000 GH3
1
0.00
StartFreq
00 30.000000 MH
-18.43 Bm|
=200
Stop Freq
300 25.000000000 GH
-40.0 CF Step
2.497000000 GH
Auto Ma
-A0.0 I
600 Freq Offse
0 H4
700
Start 30 MHz Stop 25.00 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.387 s (3001 pts)
iy Start 71 Agilent Spectrum Ana... | Hardware installation Links > Q‘ ¥ ‘ff‘_\ [ NEEREL

RF Conducted Spurious Emissions_2DH5 2441
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Agilent Spectrum Analyzer - Swept SA

14 Start

Agilent Spectrum Analyzer - Swept SA

Tl agilent Spectrum Ana...

| Hardwa

RL RF S0¢  AC SENSE:PULEE ALIGH AUTC 03:15:15 PMDec 19, 2017
Center Freq 2.441000000 GHz #Avg Type: RMS mAE[l23456 | reduency
PNO: Wide —»— 1rig: Free Run Avg|Hold: 10/10 TVPE| M) i
IFGain:Low #Atten: 30 dB ver|P PPPFP
ot OMesta01 db MKr1 2.440 826 25 GHz]| ~ AutoTung
10dBidiv  Ref 20.00 dBm 1.800 dBm
iLog
CenterFreq
0.0 .1 2.441000000 GH3
0.00 A
f"“"”'J m StartFreq
100 /W 2.440000000 GH3
/{J/ \\_ 18,20 eBm
200 il
/ \ Stop Freq
2.442000000 GH
300
-40.0 CF Step
200.000 kHz
Auto Mal
-A0.0 fmliiry
-60.0 Freq Offse
0 Hz
-70.0
Center 2.441000 GHz Span 2.000 MHZ
HRes BW 100 kHz #VBW 300 kHz Sweep 1.067 ms (8001 pts)

Links > Q‘r = Lik il o)

RF Conducted Spurious Emissions_2DH5 2480

RL RF S0&  AC SENSE:PULSE ALIGH AUTC 03:18:20 PMDec 19, 2017
Center Freq 12.515000000 GHz #Avg Type: RMS TRACE[1 23456 Frequency
PNO: Fast —»— T1rig: Free Run Avg|Hold: 2110 TPE | M bt
IFGain:Low #Atten: 30 4B cerfP PPPPP
Auto Tung
Ref Offset 801 dB Mkr2 24.566 GHz
10 dBidiv  Ref 20.00 dBm -44.805 dBm
liLog
CenterFreq
100 12.515000000 GH3
0.00 1
StartFreq
-10.0 30.000000 MHZ
-18.20 fBm|
=200
Stop Freq
300 25,000000000 GH3
CF Step
2.497000000 GH3
f joute M
Freq Offse
0 Hz
-70.0
Start 30 MHz Stop 25.00 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.387 s (3001 pts)
iy Start 71 Agilent Spectrum Ana... | M Hardware installation Links Q‘ yv i) 3118 P
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Agilent

RL

Spectrum Analyzer - Swept SA
RF SOQ  AC

SENSEPULSE]

ALIGH AUTD 02:19:58 PMDec 19, 2017

Agilent
RL

14 Start

Tl agilent Spectrum Ana...

Spectrum Analyzer - Swept SA
RF SO% A

| Hardwa

SENSEPULSE]

Center Freq 2.480000000 GHz #Avg Type: RMS TRACE[1 2345 6 Frequency
PNO: Wide —»— 1rig: Free Run Avg|Hold: 10/10 TPE | M it
IFGain:Low #Atten: 30 4B ceTlP PRPPRP
Ref Offsot 6.01 dB Mkr1 2.480 153 00 GHZ Auto Tung
10 dBidiv  Ref 20.00 dBm 2.018 dBm
iLog
Center Freq
oo ’1 2.480000000 GH3
000 ﬂ.uauww e
| epgretee v*‘»\,w\‘w\ StartFreq
100 el A 2.479000000 GH4
J// \\ -17.93 dam
200 L S
/ \ Stop Frec
00 \ 2481000000 GH3
-40.0 Wv\,hﬁw %w CF Step
200.000 KHz
Auto Mal
-500 —_—
0.0 Freq Offse
0 H3
-70.0
Center 2480000 GHz Span 2.000 MHZ
H#Res BW 100 kHz #VBW 300 kHz Sweep 1.067 ms (8001 pts)

Links * k.)r':lr

ALIGH AUTD 02:20:11 PMDec 19, 2017

Center Freq 12.515000000 GHz

#Avg Type: RMS TR&CE1 23458

Frequency

; Trig: Free Run Avg|Hold: 210 THPE|M Wohfi
.é’é‘;’inff‘.i‘"* #tten: 30 4B eeTlP PRPFRP
Auto Tung
Ref Offset .01 dB Mkr2 24.401 GHz
10dBidiv  Ref 20.00 dBm -44.840 dBm
liLog
CenterFreq
oo 12515000000 GH3
Q0o 1
StartFreq
100 30.000000 MH3
-17.98 Bm|
=200
Stop Freq
0 25.000000000 GHz
CF Step
2.497000000 GHZ
M |Auto Ma
Freq Offse
0 Hj
-70.0
Start 30 MHz Stop 25.00 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.387 s (3001 pts)
.," start T agient Spectrum Ana... | I Hardiware installation ks > @ =LA O 3zapmM
9.Restrict-band band-edge measurements
Test Hopping | Freq. Power | Gain | Ground E Detector Limit Verdict




FCC Part 15.247_DA 00-705_Test Report

FCC ID: 2AAIN-MNSTRMBLK

Mode [dBm] Factor | [dBuV/m] [dBuV/m]

DHS5 On 2310.0 | -44.38 2 0 52.88 PEAK 74 PASS
DHS5 On 2310.0 | -54.28 2 0 42.98 AV 54 PASS
DH5 On 2390.0| -42.48 2 0 54.78 PEAK 74 PASS
DHS5 On 2390.0 | -53.99 2 0 43.26 AV 54 PASS
DH5 On 2483.5| -35.51 2 0 61.75 PEAK 74 PASS
DH5 On 2483.5| -53.69 2 0 43.57 AV 54 PASS
DHS5 On 2500.0 | -43.56 2 0 53.70 PEAK 74 PASS
DH5 On 2500.0 | -53.65 2 0 43.61 AV 54 PASS
2DH5 On 2310.0| -44.31 2 0 52.94 PEAK 74 PASS
2DH5 On 2310.0 | -54.27 2 0 42.98 AV 54 PASS
2DH5 On 2390.0| -43.46 2 0 53.80 PEAK 74 PASS
2DH5 On 2390.0 | -54.02 2 0 43.24 AV 54 PASS
2DH5 On 2483.5| -36.30 2 0 60.96 PEAK 74 PASS
2DH5 On 2483.5| -53.66 2 0 43.59 AV 54 PASS
2DH5 On 2500.0 | -42.92 2 0 54.34 PEAK 74 PASS
2DH5 On 2500.0 | -53.66 2 0 43.60 AV 54 PASS
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Restrict-band band-edge measurements 2402 _PEAK

Agilent Spectrum Analyzer - Swept S5A
] RL RF SO0 AC SEMEEPULSE ALIGN AUTO 03:05:34 PMDec 19, 2017

[Center Freq 2.352000000 GHz | Avg Type: Log-Pwr macE[l23455|  reauency
PHO: Fast —— Trig: Free Run Avg|Hold: 1010 TYPE V] b
IFGain:Low RAtten: 30 dB pETfPPPPPP
o Offect 601 dB MKr3 2.390 000 GHZ][ ~ AutoTums
10 gB:div Ref 20.00 dBm -42.476 dBm
100 Q Center Freq
0.0 / \ 2.352000000 GH3
-10.0 ’ ‘
-20.0
s | StartFreq
e 2 ’3_ 2.300000000 GH3
'AD'DW =TT "MMWM"—-‘.'“ ™ uu“u.l Y ™ oy ".m”u i ™
-50.0
60.0 Stop Freg
700 2.404000000 GH3
Start 2.30000 GHz Stop 2.40400 GHz CF Sten
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.067 ms (8001 pts) 10.400000 MH-
MER MODE TRC| SCL FUNCTION FUNCTION ‘WIDTH FUMCTION WALUE & M Ma
III--__—
)l N | [f]  2310000GHz| 44377dBm| [ [ |
III=__— Freq Offse
I R I
0 Hg

um Ana.., r- & instal Links * @)= LA |

Restrict-band band-edge measurements_2402_AV
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FCC ID: 2AAIN-MNSTRMBLK
Agilent Spectrum Analyzer - Swept S5A
il RL RF 06 AC SEMNSE:PULSE ALIGN AUTD 03:05:46 PMCec 19, 2017 F
[Center Freq 2.352000000 GHz | Avg Type: Log-Pur e[l 23456 requency
PHO: Fast —— Trig: Free Run Avg[Held: 1110 THPE M ki
IFGain:Low #Atten: 30 dB perlP FEEEF
o Ofeot601 4B MKkr3 2.390 000 GHZ][ ~ A"oTUM
19gBia_Ref 20.00 dBm -53.994 dBm
10.0 Center Freq
0.00 @ 2.352000000 GHZ
-100
200 A
s [ Start Freq
- 1 2,300000000 GH3
-40.0 2 3 I
500 { ’ -
-60.0 Stop Freq
700 2.404000000 GH4
Start 2.30000 GHz Stop 2.40400 GHz CF Sten
Res BW 1.0 MHz #VEBW 10 Hz Sweep 8.109 s (8001 pts) 10.400000 MH-
MKR MODE| TRC| SCL FUMCTION FUNCTION ‘WIDTH FUMCTION WALUE 4 M Mal
N _——
2 N | 2310000GHz| &4277dBm| | 0000 00000000 |
| 2390000GHz| 63994dBm| [ [ ] FreqOffse
4 I O I I
5 0 H{
6
7
g
g
10
1
<

ec ) r—- Hardwal !
Restrict-band band-edge measurements_2480_ PEAK

Agilent Spectrum Analyzer - Swept 5A
il RL RF SO0 AC SEMSEPLLSE ALIGN AUTD 03:11:11 PMDec 19, 2017

[[Center Freq 2.489000000 GHz | Avg Type: Log-Pur wacE[iz3456| requency
PNO: Fast —»— Trig:Free Run Avg[Held: 1010 TYPE | it
IFGainLow  HAtten: 30 dB pETfP PP PP P
et Offect 801 db MKr3 2.500 000 00 GHz||  AutoTuM
10 gBIdiv Ref 20.00 dBm -43.556 dBm
1 1 CenterFreq
/ \ 2489000000 GH3
1/ 2 StartFreq
o 3]| 2.478000000 GH3
Wuuhnlum FY TS TRTRET T AV TAPRRTY T IV TR Py ’
Stop Freq
2500000000 GH3
Start 2.47300 GHz Stop 2.50000 GHz CF Sten
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.067 ms (8001 pts) 2200000 MHA
Auto Mal

MER MODE| TRC| SCL FUMCTION FUNCTION WIDTH FUMCTION VALUE

III--___
| 248350000GHz[ 35508dBm| [ | |
| 250000000GHz|  43566dBm| [ | |
- ]

= OWO~-NNN e

Freq Offse
0 H

D

ol Agilent Spectrum Ana... r-
Restrict-band band-edge measurements 2480 AV
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Agilent Spectrum Analyzer - Swept S5A
SEMSEPULSE

ALIGN AUTO 03:11:23 PMDec 19, 2017

MKR MODE TRC SCL

1 I
7 N |

= OWLO~oO A

LAYy

B r—- Hardwat

_——
| 248350000GHz[ 536%0dBm| [ | 00|
| 250000000GHz| &3646dBm| [ | |
]

FUNCTION W/IDTH

FUMNCTION

] RL RF 06 AC
l[Center Freq 2.489000000 GHz | Avg Type: Log-Pur el z345g|  Frequency
PHO: Fast —— Trig: Free Run Avg|Hold: 510 THRE |1 Wit
IFGain:Low #Atten: 30 dB ETfP PPPPP
Ref Offsot 801 dB MKkr3 2.500 000 00 GHzZ Auto Tune
10 gB:div Ref 20.00 dBm -53.645 dBm
oo Center Freqg
0.00 < 1 2.489000000 GH
-100
200 /
300 / \ StartFreq
1/ \ 2478000000 GH3
-40.0 5 3
500 \ 8 /|
-60.0 Stop Freq
700 2500000000 GH4
Start 2.47300 GHz Stop 2.50000 GHz CF Sten
Res BW 1.0 MHz #VYBW 10 Hz Sweep 1.716 s (8001 pts) 2200000 MH
FUNCTIONVALLE  ~ |Auto Mal

Freq Offse
0 H3

Restrict-band band-edge measurements_2402_PEAK

Agilent Spectrum Analyzer - Swept 5A
il RL RF SO0 AC

SEMSEPLLSE

ALIGN AUTD 03:13:46 PMDec 19, 2017

MER MODE| TRC| SCL

= OWO~-NNN e M

D

‘m
Restrict-band band-edge measurements_2402_AV

Tl Agllent Spectrum Ana...

FUMCTION FUNCTION WIDTH

III--___
| 2310000GHz[ 44313dBm| [ | @ |
| 23%0000GHz| 43457dBm| [ | |
I R

|[Center Freq 2.357000000 GHz | Avg Type: Log-Pwr TRACE[1 23 45 6 Frequency
PNO: Fast —»— Trig:Free Run Avg|Hold: 10110 THPE [ i
IFGain:Low Ratten: 30 dB DETPPFPPPP
Ref Offeot 601 dB MKr3 2.390 000 GHZ Auto Tung
10 gBIdiv Ref 20.00 dBm -43.457 dBm
&} Center Freg
/ \ 2.357000000 GH3
| StartFreg
2 3 2.310000000 GHZ
T YR el FIT™N [T [ + 1 Lo Laabb ol [ J’lu m
Stop Freq
2.404000000 GH3
Start 2.31000 GHz Stop 240400 GHz CF Sten
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.067 ms (8001 pts) 9.400000 MHA
FUNCTIONVALUE  » |Auto Mal

Freq Offse
0 H
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Agilent Spectrum Analyzer - Swept S5A
] RL RF S0 AC SEMNSE:PULSE ALIGN AUTD 03:13:58 PMDec 19, 2017 F
[Center Freq 2.357000000 GHz | Avg Type: Log-Pwr TACE[123456 requency
PHO: Fast —— Trig: Free Run Avg|Hold: 110 TYPE V] b
IFGainlow  HAtten: 30 dB ver|P PPPP P
e Offeat 801 d MKr3 2.390 000 GHZ][ AUt Tung
10 gB:div Ref 20.00 dBm -54.017 dBm
00 Center Freq
o.00 § 2.357000000 GH3
-10.0
200 f\
B StartFreq
0 ] 2.310000000 GH3
-400 2 3 }
500 ’ J
-60.0 Stop Freq
700 2.404000000 GH3
Start 2.31000 GHz Stop 2.40400 GHz CF Steb
Res BW 1.0 MHz #VBW 10 Hz Sweep 7.330 s (8001 pts) 9.400000 MH
FUNCTION ‘WIDTH FUMCTION WALUE Auto Mal

MKR MODE TRC SCL FUMNCTION
1 I _——
7 N | | 2310000GHz[ 5427ddBm| [ | 0@ |

| 2390000GHz| &4017dBm| [ | ]

- ]

= OWLO~oO A

Freq Offse
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Agilent Spectrum Analyzer - Swept 5A
il RL RF SO0 AC SEMSEPLLSE ALIGN AUTD (03,2028 PMDec 19, 2017

MER MODE| TRC| SCL FUMCTION FUNCTION WIDTH FUMCTION VALUE

III--___
| 248350000GHz[ 36301dBm| [ | |
| 250000000GHz[ 42918dBm| [ | |
I I

[Center Freq 2.489000000 GHz | Avg Type: Log-Pur mace[{23455|  Frequency
PNO: Fast —»— Trig:Free Run Avg[Held: 1010 TYPE | it
IFGain:Low #Atten: 30 dB pETfP PP PP P
o Offeet8.01 d MKr3 2.500 000 00 GHZ||  AutoTU™
10dBidy_Ref 20.00 dBm -42.918 dBm
1 Center Freg
/ \ 2.489000000 GH3
\ 5 StartFreg
3 2.478000000 GH
:. Tua g Lo o ”J-u-l' Lk 2l TR Y P P T el La
Stop Freg
2500000000 GH3
Start 2.47800 GHz Stop 2.50000 GHz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.067 ms (8001 pts) 5200000 Vi
Auto Ma

Freq Offse
0 H

= OWO~-NNN e M
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Agilent Spectrum Analyzer - Swept S5A
SEMSEPULSE ALIGN AUTO 03:20:40 PMCec 19, 2017

] RL RF 06 AC
[Center Freq 2.489000000 GHz | Avg Type: Log-Pur macE[ 23455 |  requency
PHO: Fast —— Trig: Free Run Avg[Held: 510 THPE M ki
IFGain:Low BAtten: 30 dB verfF PPPFP
o Ofeot601 4B MKkr3 2.500 000 00 GHZ|| ~ AutoTun
19gBia_Ref 20.00 dBm -53.659 dBm
10.0 Center Freq
000 : 2.489000000 GH3
-100
-20.0 //—\\
s / N\ Start Freq
- / \ 2.478000000 GH3
-40.0
2 3
\_o {
-60.0 Stop Freq
. 2500000000 GH3
Start 2.47800 GHz Stop 2.50000 GHz CF Sten
Res BW 1.0 MHz #VEBW 10 Hz Sweep 1.716 s (8001 pts) 2200000 MH
MER MODE TRC| SCL FUNCTION FUNCTION ‘WIDTH FUMCTION WALUE 4 M Mal
III--———
2 | N | [f|  248350000GHz| b3GGddBm| | | ]
III-=__ FreqOffse
]
0 Hz
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